— Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

Permit Application Notes for

Vector Aerospace International Ltd

«+» Application for Permit to Operate under the Environmental Permitting Regulations 2016

Surface Treatment of Metals, EPR 2016, Schedule 1, Part 2, Section 2.3, Part B.

«+» Application for Permit to Operate under the Environmental Permitting Regulations 2016
Disposal, recovery or a mix of disposal and recovery of non-hazardous waste, EPR 2016,

Schedule 1, Part 2, Section 5.4, Part A.

++» Application for a Permit to Operate under the Environmental Permitting Regulations 2016
[...]
channels. The channels are covered to minimise rainwater ingress but to permit visual inspection.
The channels are also designed such that in the event of an effluent spillage the liquor will back flow
to the building sump for retention and off-site disposal.

The existing wastewater treatment plant will be modified to accommodate trade effluent from
building 118’s cleaning lines, however will principally operate in the same way as it is currently
installed on site. The segregated wastewater streams will be pumped to ion exchange plant, with
the treated water (with the exception of the cadmium effluent) recycled back to the cleaning lines.
Upon regeneration of the ion exchange resins, the backwash waters will be further treated by pH
correction, coagulation, flocculation and sedimentation before final discharge to the municipal
sewer.

The basic components of the treatment process are as follows:

e Cadmium based rinse waters flow into the collection sumps for transfer through the pre-
treatment purification train. Effluents will pass first through mixed media filters where solids will
be removed before entering carbon filters for the removal of organics. Pre-treatment is required
to protect the ion exchange process in which cadmium is removed on an ion exchange resin.
Wastewater from the ion exchange process is pumped for further treatment to the effluent plant.

©Standard Aero Page 26 of 84
NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED




- Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

The cadmium rich effluent arising during backwash and regeneration of the ion exchange resin is
transferred to the "off-haul" storage tank for off-site disposal.

e Potassium permanganate-based rinse waters flow into the collection sumps for transfer either
directly to the effluent plant or alternatively to pre-treatment prior to recycle back to the cleaning
process. Pre-treatment comprises a controlled reduction stage where potassium permanganate
is reduced to manganese by addition of sodium bisulphide under redox control. From the
reduction stage, effluents are transferred to the chromate rinse water treatment system.

e Chromate based rinse water effluents flow into the collection sumps for transfer to the effluent
plant. The effluent is pumped through a mixed media filter for the removal of insoluble
compounds prior to transfer to ion exchange vessels. The treated effluent is recycled back to the
cleaning process.

e NDT based rinse waters may be pumped through a carbon filter to remove fluorescent dyes, oils
and other organics. The treated effluent may be then pumped through an ion exchange resin
prior to return to the cleaning process.

e General rinse waters from the processes are pumped through a mixed media filter and a carbon
filter to remove insoluble and carbon compounds prior to ion exchange treatment. The purified
effluent is recycled back to the cleaning process.

e Effluent from regeneration of the ion exchange resins and floor washings are segregated in
accordance with their chemical categories. Segregated wastes containing chromium are
processed through the effluent treatment plant's chromium reduction reaction modules,
comprising reduction with sodium bisulphite under pH and redox control to reduce the
chromium, from the soluble hexavalent form to insoluble trivalent form. Potassium
permanganate will also be reduced to the manganese form within the chromium reduction stage.
From the precipitation module, the effluents flow via the flocculation module to the
sedimentation tank for solids removal. The clarified wastewater is discharged, via sand filters, to
the municipal sewer. The sludge is thickened and disposed of off-site.

In line with BAT requirements on the control of fugitive emissions to surface water, the effluent plant
is located within a building and is surrounded by a low spill containment bund to prevent spillages of
chemicals entering site surface water drains. The bund has a capacity significantly in excess of the
largest capacity effluent treatment vessel. In line with BAT requirements, the concrete floor of the
building, including sumps, is sealed with an epoxy screed to prevent contamination of underlying
ground/groundwater in the event of a spillage.

The final effluent settlement tank prior to discharge to the municipal sewer is located outside of the
main effluent treatment plant building. The existing settlement tank will not be bunded as the water
quality within the tank is similar in composition to the final effluent discharge.

Point Source Monitoring — Effluent

As the activities undertaken result in emissions to water, monitoring is undertaken to ensure the
emissions comply with permit conditions. The following emissions are the maximum values that are
estimated from the H1 assessment to be discharge to foul sewer W1 (outfall).

Emission to Sewer

Point Source Source Parameter Quantity Unit
Reference
and location

©Standard Aero Page 27 of 84
NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED




‘ Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001
W1 Effluent Installation Flow <70 m3/day
Treatment Treatment and Data Logger
Plant Rinse Tanks
SU5910 0423
W1 Effluent Installation PH Minim >6 No.
Treatment Treatment and Data Logger
Plant Rinse Tanks
SU5910 0423
W1 Effluent Installation PH Maximum <10 No.
Treatment Treatment and Monthly Grab
Plant Rinse Tanks Sample
SU5910 0423
W1 Effluent Installation CoD <800 mg/I
Treatment Treatment and Monthly Grab
Plant Rinse Tanks Sample
SU5910 0423
W1 Effluent Installation Total Metals <0.05 mg/I
Treatment Treatment and Monthly Grab
Plant Rinse Tanks Sample
SU5910 0423
W1 Effluent Installation Total <5 pg/l
Treatment Treatment and Cadmium
Plant Rinse Tanks Monthly Grab
SU5910 0423 Sample

The following limit values have been assigned by the regulators associated to the discharge point

W1 (outfall).

Parameter Quantity Frequency and Duration

Flow, m3/day <70 Continuous

PH Minimum >6 Continuous

PH Maximum <10 Continuous

COD mg/I <800 Monthly Spot Sample

Total Metals N/A Monthly Proportional
Sample

Total Cadmium pg/I <5 Monthly Proportional
Sample

Parameter Quantity Frequency and Duration

Flow, m3/day <70 N/A

Flow rate I/sec <1.4 N/A

Temp°C <43.3 N/A

PH Minimum >5 N/A

PH Maximum <11 N/A

COD mg/I <800 N/A

Total Copper mg/| <0.5 N/A

©Standard Aero

Page 28 of 84

NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED




‘ Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0

Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

Total Chromium <1 N/A

mg/1

Total lead mg/I <0.5 N/A

Total Nickel mg/I <0.5 N/A

Suspended Solids <400 N/A

105°C mg/I

Total Cadmium pg/I <5 N/A

The Effluent Treatment Plant, building 97, receives waste rinse water from the rinse tanks and
associated processes within the Cleaning Bay of building 110. The Effluent Treatment Plant will also
receive rinse waters from the rinse tanks operating within the cleaning bay of building 118. The
following diagram represents the basic flow of effluent through the Effluent treatment plant.

REVISION HISTORY
REV DESCRIPTION
01 | Labelled schematic for internal review | 10/
10 | UTE0 added

-4

UT63 Pumging 5 Slutge Foldrg i (13 UTeBAITEY UTeS/UTe8

UTE0 Drvomate !
Mixed media Cation llead) Cation lag
Filter

Reduction

[
Neutralisation Manitoring

WA (13

L s e v e e En e o (| earwaterosoin

CRELKED
ENG &PPR
W i hees T Fleetlands WWTPS Flow Schematic
Awsoerie B 1E322301_ 1p
Not fo Seale FILE NAME: TG-4322-301-10dt
STALE: | WEIGHT. |

Water Treatment Effluent Treatment Plant

The above diagram depicts the current state water treatment processes within the Effluent
Treatment Plant, building 97. Trade effluent is routed from process area sumps via double skinned
pipework into a receiving tank for primary treatment to reduce chromates and or precipitate the
metal from the effluent. Clean water is recirculated back to the treatment processes. Precipitated
effluent is routed to the settlement tank where cationic and anionic pollys are added to aid in the
settlement of sludge. The output water from the settlement tank is routed to a mixed media filter
then to a tank for PH naturalisation before discharge to outfall W1. Sludge is pressed to form a
filter cake.

Coagulants & flocculants and are used to aid dewatering and settlement of sludge. The sludge is
pumped into the plate and frame filter press and filtered against a fine weave cloth. The pressure

©Standard Aero Page 29 of 84
NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED



- Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

in the system may rise to 10-15bar at which point the pump will stop and the press opened to drop
the cake. The press is de-pressurised to enable separation of the filter cloths and to scrape off the
cake waste into the bins below. Coagulants i.e. polyamines are also used to create the sludge.

Coagulants & flocculants and are used to create the sludge and clarify the remaining water in the
settlement chamber. Settled water post proceeding weirs over the top and settled solids are
pumped from the bottom of the chamber.

Filtration is used to aid in the removal of remaining solids. Backwashing is used to remove
accumulated particles and debris from the filter media. Back washing helps to stop the filter media
becoming clogged. The pressure drop and water clarity is monitored across the filter media and
back washing cycles are completed as required. Anionic flocculants are used where effluents
contain minerals or metals. The metals are dropped out by adjusting the pH of the effluent to the
pH required for optimum precipitation (lowest solubility) of the specific metal.

Chemical tank numbers (A13, A14 and rinse waters) are used to treat parts that may contain

cadmium. Treated parts may contaminate the chemical tank and subsequent rinse tanks with
traces of cadmium. Effluent rinse water from these rinse tanks is routed to the off-haul tanks
adjacent to the Effluent treatment Plant Building 97.

Effluent Treatment Plant Chemical Use

The Effluent Treatment Plant, building 97 uses the following chemicals:

o Hydrochloric Acid - PH Balancing, used to reduce alkalinity of water. Corrosion Control. Aiding
coagulation and flocculation. Aid precipitation of heavy metals in rinse water.

e  Sodium Hydroxide (Caustic Soda) — Used for PH adjustment, raises PH levels. Used to dissolve
magnesium and calcium in water. Keeps tanks and lines free from minerals that could block
water flow and corrode system components. Decreases solubility of heavy metals so they may
collect in filers and or sludge. Use as a corrosion inhibitor.

e  Kalic Lime — Used to neutralise acid. Used to treat PH of sludge.

e  Ferric Sulphate — Used as a coagulant. Aids in the removal of pollutants, organic matter and
suspended solids. Used for PH adjustment and dissolved heavy metal precipitation.

e  Sodium Bisulphate — Used for adjustment of PH (reducer).

e  Klaraid PC1194 (Poly) — Coagulant — Convert suspended solids to sludge. Used to clarify water
for reuse or discharge.

e  Betz Dearborn AE1125 (Poly) - BetzDearborn AE1125 is an anionic, medium charge density,
high molecular weight, polymeric flocculant, which is designed to function in industrial
treatment programs as a coagulant aid, or flocculant, in clarification, thickening, and sludge
dewatering processes.

Effluent Treatment Plant Waste Water Discharge Point

The outfall flow measurement system is serviced and calibrated annually by an MCERTSs accredited
organisation. The flow measurement system comprises:

e Weir tank

e V-notch weir plate

e Ultrasonic level transducer

o Flow transmitter

©Standard Aero Page 30 of 84
NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED




- Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

The gauging structure comprises of a thin plate V-notch weir which is located in a bespoke ]GRP\
[si]weir tank. The flow rate over the weir is measured by an ultrasonic flowmeter that monitors the
level in the upstream section of the weir tank and converts it into units of flow. The flow
indicator/transmitter is located on the wall of the building approximately 1m from the tank. The
flow measurement electronics comprise of a Pulsar Ultra 4 controller and DB3 transducer, MCERTS
product certificate number SIRA MC140269/08.

The 4 —20mA output signal from the flowmeter is transmitted to the site's environmental
management computer system. The 4 -20mA output signal also feeds to a panel indicator in the
Effluent Treatment Plant control room. The weir plate is installed in a dedicated GRP coated weir
tank, which is also used for conductivity and pH sampling. The weir measures total treated effluent
from the site process and is representative of the total treated discharged flow. Flows run to the
local Southern Water Sewer system on the Fareham Road.

The flow structure is clean & well maintained under a program of maintenance.

Design Considerations for Effluent Discharge
The effluent from permitted processes flows into the settlement tank (UT64) at 4930 litres per
hour. (i.e. 5,000 litres/hour)

The flow rate into the settlement tank dictates the downstream flow rate out of the settlement
tank into the v-notch (via the neutralisation tank). So, we can state that the flow attributed to the
treatment plant correlates with the 1.40 litres/second. (Source Commissioning document)

1.4x60x60 =5040 litres/hour (i.e. 5,000 litres/hour)

It should be kept in mind that there are other waste streams that enter the v-notch without going
through the treatment plant, the only notable example being the RO concentrate. The RO
processes 2000I/h of raw water and generates 15001/h of RO and 500I/h of concentrate. The 500I/h
of concentrate essentially goes straight to the v-notch so the maximum rate of discharge could
potentially be higher than 5000litres/hour (5000l/h + 5001/h = 5,500l/h). The pdf schematic shared
shows the RO concentrate entering the treatment plant after the settlement tank. Other inputs at
this stage of NDT rinses and Cadmium rinses are negligible.

As a sensible safety margin to account for any other small inputs i.e. rain water from bunds we
have added a 10% safety margin to the 5,500I/h figure so we get 6,000l/h (1.67litres/second).

In terms of 70,000 litres per day figure (answers to 3b and 3d as we assume there is no rainfall
input to outfall), it is chosen as the maximum to not be exceeded.

The facility running continuously for 10 hours would produce 10x6,000 = 60,000litres/day, Adding
15% for safety margin totals 70,000litres/day

The above covers what the wastewater treatment plant can process so we now check that the
plant can process the likely wastewater inputs. The new cleaning bay in Building 118 will produce a
maximum of 15,000 litres/day and the current Fleetlands cleaning bay generally produces
approximately 20,000 litres/day, totalling 35,000 litres/day. There is therefore a 50% overhead for
the maximum allowable discharge (70,000 litres/day). This is a healthy overhead to cover spikes in
production or other unforeseen scenarios.

©Standard Aero Page 31 of 84
NOTE: THIS DOCUMENT IS UNCONTROLLED WHEN PRINTED



- Document Owner: Lian Weston
StandardAero Issue Date 23/01/2025
Issue No: 2.0
Document Title: Vector Permit Application Notes Document Number: SA-FLT-001

Water Sample Analysis

Water samples are taken periodically and sent to a UKAS accredited laboratory for testing and
analysis. The water sample point is located within the outfall tank within building 97 (SU59114
04206). Results from water samples are logged and compared against discharge limit values. Values